SPORTON LAB. FCC RF TeSt Report Report No. : FR340401A

DH5_Ant4 2441 O~Reference

Spectrum T

Ref Level 30,00 dém Offset 12.38 dB & RBW 100 kHz

lo At 0 de SWT 1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 16.25 dBm

2.44115630 GHz
20 dém

10 dBm -

0 dem -

BUET
e \\
220 dem

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.441 GHz 691 pts Span 1.5 MHz

[ )il ) )

DH5_Ant4_2441_30~1000

Spectrum T

Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.15 dBm

984.3030 MHz|
10 dém:

0 dem

D1 -3.750 dBmy

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

]
L I J ARRRRRED e

Date: 18.MA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A50 of A73



SPORTON LAB.

FCC RF Test Report

Report No

DH5_Ant4_2441_1000~26500

Spectrum

(=)

lo Att
Count 10/10

20de SWT

Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz
255 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

M1
10 dém:

M1[1]

0 dem)

M2[1]

15.79 dBm)|
2.441130 GHz
-47.11 dBm)
23.713700 GHz

D1 -3.750d

-10 dBm

B

-20 dBm:

-30 dBm

-40 dey

-50 dBy

=70 dBm:

Start 1.0 GHz

30001 pts

L L

Stop 26.5 GHz

) ()

DH5_Ant6_2441 O~Reference

Spectrum

(=)

Ref Level 30,00 dBm
lo Att 30 d&
Count 10/10

Offset 12.35 dB & RBW 100 kHz
SWT 1ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

20 dém

M1[1]

15.20 dBm)|
2.44115200 GHz

10 dBm:

0 dem

-10 dBm:

AQD/dBm

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.441 GHz
—

601 pts

) REREEEE ]

Span 1.5 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

. A51 of A73

. FR340401A



SPORTON LAB. FCC RF TeSt Report Report No. : FR340401A

DH5_Ant6_2441_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 54.50 dBm|
922.1280 MHz|
10 dBm
0 dem
D1 -4.800 dBn
-10 dBm
-20 dBm
-30 dBm
-40 dBm
50 dBm -
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
— .
I i ) )
Date: 04:46:38

DH5_Ant6_2441_1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 12.35 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 17k View

11 M1[1] 14.55 dBm

2.441130 GHz
10 dBm M2[1] -46.57 dBm)
24.930050 GHzZ

0 dem)

D1 -4.800 dbi

-10 dBm

-20 dBm:

-30 dBm

-40 dey

-50 dBy

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz
—

L JU J (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A52 of A73



saronis. FCC RF Test Report

Report No. : FR340401A

DH5_Ant4 2480 0~Reference

Spectrum

(=)

Ref Level 30,00 dém  Offset 12.20 dB & RBW 100 kHz

-10 dBm;

lo At 0 de SWT 1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 17k View
M1[1] 15.09 dBm
2.48015630 GHz
20 dBm -
| 4
|
10 dBm: —
,—// —
0dem
P
./

T

L

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.48 GHz

691 pts

Span 1.5 MHz

DH5_Ant4_2480_30~1000

| Att

Spectrum

(=)

20 dB

Count 10/10

Ref Level 20,00 deém  Offset 12.20 dB & RBW 100 kHz
SWT 30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.81 dBm)
302.4150 MHz|

0 dem

-10 dBm

D1 4910

B

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

L

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

. A53 of A73



SPORTON LAB. FCC RF TeSt Report Report No. : FR340401A

DH5_Ant4_2480_1000~26500

Spectrum T

Ref Level 20,00 dBm  Offset 12.20 dB & RBW 100 kHz
lo At 20d8 SWT  255ms @ VBW 300 kHz  Mode Sweep
Count 10/10

@1k view

M1 M1[1] 14.42 dBrm|

T 2.480280 GHz

mM2[1] -46.89 dBm
20.385950 GHz,

10 dBm:

0 dem
1 D1 -4.910 dBi

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBim i

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

) ()

L L

04:30:42

DH5_Ant6_2480_0~Reference

Spectrum T

Ref Level 30,00 dém Offset 12.17 dB & RBW 100 kHz

lo At 0 de SWT 1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 13.60 dBm

2.48016060 GHz
20 dém

1
B e N

10 dBm:

0 dBm - —

-10 dBm:

—

m/.—f Ny
e
| -20 dem

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.48 GHz 691 pts Span 1.5 MHz
—

L JU J (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A54 of A73



saronis. FCC RF Test Report

Report No. : FR340401A

DH5_Ant6_2480_30~1000

Spectrum

(=)

Ref Level 20,00 dém Offset 12.17 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]

961.3140 MHz|
10 dém:

55.18 dBm)

0 dem

D1 -6.400 dBm

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- 1
I )i ) ()
Date: 04:47:40
DH5_Ant6_2480_1000~26500
Spectrum T
Ref Level 20,00 dém  Offset 12.17 dB & RBW 100 kHz
lo Att 20 dé SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
ML M1[1] 13.35 dBm)|
Y 2.480230 GHz
10 dBm M2[1] -45.90 dBm)
20.318800 GHz
0 dem
D1 -6.400 dBm
-10 dBm
-20 dem
-30 defm
40 dBfn. —
-50 dBim
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
il T
L |l J [ | EEREREC ]
Date: 18 196

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

. A55 of A73



saronis. FCC RF Test Report

Report No. : FR340401A

2DH1_Ant4 _2402_0~Reference

Spectrum T

Ref Level 30,00 dém  Offset 12.39 dB & RBW 100 kHz

lo At 0 de SWT 1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 15.96 dBm
2.40185460 GHz
20 dém -

10 dem — ——

0 dem

P

./ .
70 dem

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.402 GHz 691 pts Span 1.5 MHz

[ )il ) ()

04:31:26

2DH1_Ant4_2402_30~1000

Spectrum T

Ref Level 20,00 deém  Offset 12.39 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 54.62 dBm
998.2380 MHZ
10 dém:

0 dem

D1 -4.040 dBn

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

e

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L JU J (]

Date: 18.MA

04:31:31

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A56 of A73



SPORTON LAB. FCC RF TeSt Report Report No. : FR340401A

2DH1_Ant4_2402_1000~26500

Spectrum T

Ref Level 20,00 deém  Offset 12.39 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 14.96 dBm
2.402030 GHz

M2[1] -46.20 dBm|
23.706900 GHz,

M1
10 den

0 de:

D1 -4.040 dBn

-10 dBm

-20 dBm:

-30 dBm

-40 df

3

Mg
-50 df

3

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

[ )il ) )

Date:

04:31:46

2DH1_Ant6_2402_0~Reference

Spectrum T

Ref Level 30,00 dém Offset 12.31 dB & RBW 100 kHz

lo At 0 de SWT 1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 16.02 dBm

2.40185460 GHz
20 dém

N e e - — '\_*ﬁ_!
10 dém ——= —
A
0 dem=
m>

e .

An dem

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.402 GHz 691 pts Span 1.5 MHz
—

L JU J (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A57 of A73



saronis. FCC RF Test Report

Report No. : FR340401A

2DH1_Ant6_2402_30~1000

Spectrum

Ref Level 20,00 dém  Offset 12.31 dB & RBW 100 kHz
lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]

10 dém:

dBm
MHz

5
811.64

S
B
=Rl

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- —_—
L J1 ) QnRi e
Date: 04:468:44
2DH1_Ant6_2402_1000~26500
Spectrum T
Ref Level 20,00 dém  Offset 12.31 dB & RBW 100 kHz
lo Att 20 dé SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
w1 M1[1] 12.49 dBm
] 2.402030 GHz
10 dem M2[1] -46.46 dBm)
21.758700 GHz
0 db
D1 -3.980 dBm

-10 dBm

-20 dfm

-30 dfm

-40 dgm

Mz

-50 dBm

=70 dBm:

Start 1.0 GHz 30001 pts StuE 26.5 GHz
—— - ]
L |l ) REREEEE ]

Date: 18

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: A58 of A73



saronis. FCC RF Test Report

Report No. : FR340401A

2DH1_Ant4 2441 O~Reference

Spectrum

(=)

Ref Level 30,00 dém Offset 12.38 dB & RBW 100 kHz
| Att 30 de  SWT 1ms & VBW 300 kHz

Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
20 dém

16.64 dBm)|
2.44085460 GHz

o . P

10 dBm e —

0 dBm-<-
-
p
~
10 dem:

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.441 GHz 691 pts

Span 1.5 MHz

L L

2DH1_Ant4_2441_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz
| Att 20de SWT 30.1 ms & VBW 300 kHz

Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 dém:

55.19 dBm)
788.6930 MHz

0 dem

D1 -3.360 dBm

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
al )
L il ) CRRR e
Date: 13.MA :

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

. A59 of A73



SPORTON LAB.

FCC RF Test Report

Report No

. FR340401A

2DH1_Ant4_2441_ 1000~26500

Spectrum

(=)

lo Att
Count 10/10

Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz
20 dB

SWT 255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

Y

10 dém:

M1

M1[1] 15.01 dBm

2.441130 GHz

0 dem)

M2[1] -45.95 dBm

20.354500 GHz

D1

-10 dBm

3,360 dBm

-20 dBm:

-30 dBm

-40 dey

-50 dBy

=70 dBm:

Start 1.0 GHz

30001 pts Stop 26.5 GHz

L L

) )

04:32:45

2DH1_Ant6_2441 O~Reference

Spectrum

(=)

lo Att
Count 10/10

Ref Level 30,00 dém  Offset 12.35 dB & RBW 100 kHz
30 dB

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Yiew

20 dém

M1[1] 15.55 dBm

2.44084800 GHz

10 dBm:

"

0 dBm—

| A0 dom

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.441
—

601 pts Span 1.5 MHz

) [ | EEREREC ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number . A60

of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401A

2DH1_Ant6_2441_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz
|& Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 55.20 dBm|
742.5220 MHz
10 dBm
0 dem
D1 -4.450 dBmr
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm- M
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
— .
I i ) (™)
Date: 49:35

2DH1_Ant6_2441_1000~26500

Spectrum

lo Att
Count 10/10

Ref Level 20,00 dém  Offset 12.35 dB & RBW 100 kHz

(=)

20de SWT 255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

1
Y

10 dém:

M1[1] 14.42 dBm

2.441130 GHz

0 dem)

M2[1] -46.91 dBm

20.321350 GHz

D1
-10 dBm

4.

+50 dBmr

-20 dBm:

-30 dBm

-40 dey

-50 dBy

=70 dBm:

Start 1.0 GHz
—

30001 pts Stop 26.5 GHz

) [ BERREEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

: AB1 of A73



SPORTON LAB. FCC RF TeSt Report Report No. : FR340401A

2DH1_Ant4 2480_0~Reference
Spectrum [%]

Ref Level 30,00 dém  Offset 12.20 dB & RBW 100 kHz

lo At 0 de SWT 1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 15.59 dBm
2.47985020 GHz
20 dém

10 dBm — —

0 dem-

{EI dBm:

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.48 GHz 691 pts Span 1.5 MHz

L J1 ) [ EEEEER ]

2DH1_Ant4_2480_30~1000

Spectrum T

Ref Level 20,00 deém  Offset 12.20 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 55.10 dBm
959.7630 MHZ
10 dém:

0 dem

D1 -4.410 dBm
-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L il ) [T EEEEER—]

Date: 18.MA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A62 of A73



SPORTON LAB. FCC RF TeSt Report Report No. : FR340401A

2DH1_Ant4_2480_1000~26500
Spectrum [%]

Ref Level 20,00 dBm  Offset 12.20 dB & RBW 100 kHz
lo At 20d8 SWT  255ms @ VBW 300 kHz  Mode Sweep
Count 10/10

@1k view

M1 M1[1] 14.43 dBrm|

T 2.480280 GHz

mM2[1] -46.59 dBm
20.311150 GHz,

10 dBm:

0 dem

D1 -4.410 dBm
-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

[ )il ) ()

2DH1_Ant6_2480_0~Reference

Spectrum T

Ref Level 30,00 dém Offset 12.17 dB & RBW 100 kHz

lo At 0 de SWT 1ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 14.10 dBm

2.47985020 GHz
20 dém

10dem , £ s

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.48 GHz 691 pts Span 1.5 MHz
—

L il ) [T EEEEER—]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number : A63 of A73



SPORTON LAB.

FCC RF Test Report

Report No

. FR340401A

2DH1_Ant6_2480_30~1000

Spectrum

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

Offset 12.17 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

0 dem

D1 -5.900d

-10 dBm

B

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts Stop 1.0 GHz

L

Date:

2DH1_Ant6_2480_1000~26500

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

Offset 12.17 dB & RBW 100 kHz

SWT 255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

M1

10 dBm:

M1[1] 13.01 dBm

2.480230 GHz

0 dem

M2[1] -46.40 dBm

20.357900 GHz

D1 -5.900 dBnr

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dEm

=70 dBm:

Start 1.0 G
—

30001 pts Stop 26.5 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number . A64

of A73



FCC RF Test Report

SPORTON LAB.

Report No. : FR340401A

3DH1_Ant4_2402_0~Reference

Spectrum

(=)

Ref Level 30,00 dBm
lo Att 30 d&
Count 10/10

Offset 12.39 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Yiew

20 dém

M1[1]

16.11 dBm)|
2.40184590 GHz

10 dBm:

0 dem

e

& m

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.402 GHz

691 pts

Span 1.5 MHz

L L

04:34:48

3DH1_Ant4_2402_30~1000

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

Offset 12.39 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

55.02 dBm)
817.7590 MHz|

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

RO ES — e S

Start 30.0 MHz

30001 pts

L L

Date:

) [ | EEREREC ]

Stop 1.0 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

. AB5 of A73



SPORTON LAB.

FCC RF Test Report

Report No

. FR340401A

3DH1_Ant4_2402_1000~26500

Spectrum

(=)

lo Att
Count 10/10

Ref Level 20,00 deém  Offset 12.39 dB & RBW 100 kHz
20 dB

SWT 255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

M1
3

10 den

M1[1]

0 de:

M2[1]

14.27 dBm)|
2.402030 GHz
-46.09 dBm)
20.352800 GHz

-10 dg

-20 dj

-30 dBm

-40 df

3

-50 df

3

M2

=70 dBm:

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

L

Date:

3DH1_Ant6_2402_0~Reference

Spectrum

(=)

Ref Level 30,00 dBm
lo Att 30 d&
Count 10/10

Offset 12.31 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Yiew

20 dém

M1[1]

16.25 dBm)|
2.40185020 GHz

10 dBm:

— ]

DdBn‘/.

s
Ao aem

-20 dBm:

-30 dBm

-40 dBm

-50 dBm:

-50 dBm:

CF 2.402
—

601 pts

Span 1.5 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

. AB6 of A73



saronis. FCC RF Test Report

Report No. : FR340401A

3DH1_Ant6_2402_30~1000

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.31 dB & RBW 100 kHz
lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

54.97 dBm)
494.2750 MHz|

0 dem

D1 -3.750 dBmy

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts

L L

Date:

Stop 1.0 GHz
.

3DH1_Ant6_2402_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.31 dB & RBW 100 kHz
lo Att 20de SWT 255 ms @ VBW 300 kHz
Count 10/10

Mode Sweep

@ 1Pk Yiew

M1
v

10 den

M1[1]

0 de:

M2[1]

14.59 dBm)|
2.402030 GHz
-46.30 dBm)
23.780000 GHz

D1 -3.750 dBmy

-10 dBm

-20 dBm:

-30 dBm

-40 df

3

-50 df

3

=70 dBm:

Start 1.0 GHz 30001 pts
—

Stop 26.5 GHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: IHDT56AL8

Page Number

. AB7 of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FR340401A

3DH1_Ant4_ 2441 O~Reference

Spectrum T

Ref Level 30,00 dém Offset 12.38 dB & RBW 100 kHz
lo Att 0 de SWT 1ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew
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3DH1_Ant4_2441_ 1000~26500

Spectrum T

Ref Level 20,00 dém  Offset 12.38 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
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3DH1_Ant6_2441_30~1000

Spectrum T
Ref Level 20,00 dém Offset 12.35 dB & RBW 100 kHz
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3DH1_Ant4_2480_0~Reference

Spectrum T

Ref Level 30,00 dém  Offset 12.20 dB & RBW 100 kHz
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3DH1_Ant4_2480_1000~26500
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saranas. FCC RF Test Report Report No. : FR340401A

Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15C R§8247-QP
-m..,____‘
50.0 | 15C RSS247-AVG
40.0
) i [F 7 911
30.0
10E
20.0 ¢
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : 15C R55247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1% 0.192 48.65 -14.28 63.93 29.20 0.02 10.42 QF
2 0.192 30.65 -23.28 53.92 20.20 0.03 10.42 Average
3 0.377 32.83 -25.51 58.34 22.50 0.02 10.31 QP
4 0.277 17.83 -30.51 48.34 7.50 0.02 10.31 Average
5 0.433 31.46 -25.74 57.20 21.19 0.00 10.27
& 0.433 16.46 -30.74 47.20 6.19 0.00 10.27 Average
7 7.368 31.66 -28.34 60.00 21.40 -0.14 10.31 QP
g 7.368 23.76 -26.24 50.00 13.59 -0.14 10.31 Average
9 12.384 33.32 -26.67 60.00 22.50 -0.19 11.0Z QP
10 12.384 25.43 -24.57 50.00 14.60 -0.19 11.02 Average
11 12,337 22.11 -27.89 6£0.00 21.21 -0.20 11.10
12 12.337 26.11 -23.89 50.00 15.21 -0.20 11.10 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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Report No. : FR340401A

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
60.0 | 15C RS§247-QP
"-1.._\___“‘
50.0 | 15C RSS247-AVG
40.0 i
, 1
i 1k
30.0 1
20.0 g =
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-NEUTRAL NEUTRAL
Uver Limt Kead L1IsN Lable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1%  0.187 50.57 -13.58 64.15 40.10 0.05 10.42 QF
2 0.187 31.07 -23.08 54.15 20.60 0.05 10.42 Average
3 0.199 47.07 -16.60 63.67 36.60 0.05 10.42
4 0.199 28.67 -25.00 53.67 18.20 0.05 10.42 Average
5 0.350 35.06 -23.90 58.96 24.80 -0.06 10.32
6 0.350 18.46 -30.50 48.96 5.20 —0.06 10.32 Average
7 0.505 31.63 -24.37 56.00 21.50 -0.08 10.2
g 0.505 18.33 -27.67 46.00 5.20 -0.08 10.21 Average
9 11.257 40.28 -19.72 60.00 29.61 —0.19 10.86 QP
10 11.257 34.38 -15.62 50.00 23.71 —0.19 10.86 Average
11 12.384 38.34 -21.66 60.00 27.50 —0.18 11.02
12 12.384 32.14 -17.86 50.00 21.30 -0.18 11.02 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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seamron ras. FCCRF Test Report Report No. : FR340401A

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %
Test Engineer : Jiankang jiang

Temperature : 22~23 C

Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 1 | 2400-2483.5 4 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 2 = 2400-2483.5 4 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 3 | 2400-2483.5 4 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 4 | 2400-2483.5 6 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 5 | 2400-2483.5 6 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 6 | 2400-2483.5 6 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 7 = 2400-2483.5 4 Bluetooth BR_GFSK 78 2480 1Mbps LF
Sporton International Inc. (Kunshan) Page Number : Clof C17
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seamran as. FCCRF Test Report

Report No. : FR340401A

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.

Bluetooth BR_GFSK 00 | 2339.90 55.31 74.00 -18.69 \% PEAK Pass | Band Edge
1

Bluetooth BR_GFSK 00 | 4804.00 43.29 74.00 -30.71 \% PEAK Pass Harmonic

Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2

Bluetooth BR_GFSK 39 | 7323.00 44.09 74.00 -29.91 H PEAK Pass Harmonic

Bluetooth BR_GFSK 78 | 2487.08 56.50 74.00 -17.50 \Y PEAK Pass | Band Edge
3

Bluetooth BR_GFSK 78 | 7440.00 44.25 74.00 -29.75 H PEAK Pass Harmonic

Bluetooth BR_GFSK 00 | 2355.50 56.01 74.00 -17.99 H PEAK Pass | Band Edge
4

Bluetooth BR_GFSK 00 | 4804.00 41.97 74.00 -32.03 \% PEAK Pass Harmonic

Bluetooth BR_GFSK 39 - - - - - - - Band Edge
5

Bluetooth BR_GFSK 39 | 7323.00 43.86 74.00 -30.14 \Y, PEAK Pass | Harmonic

Bluetooth BR_GFSK 78 | 2493.04 55.39 74.00 -18.61 H PEAK Pass | Band Edge
6

Bluetooth BR_GFSK 78 | 7440.00 44.19 74.00 -29.81 H PEAK Pass | Harmonic
7 Bluetooth BR_GFSK 78 53.28 26.48 40.00 -13.52 \Y, PEAK Pass LF

Sporton International Inc. (Kunshan) Page Number : C2 of C17
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Report No. : FR340401A

Pol. Horizontal Fundamental
IHLevel(dl!il\'llnl
134
91§ \
B3
| FCCPART15C] FCCPART15C]
650 1
| \l P s el v
m n o m i N . et st i X
Peak 125
163
m 3% 262, 268, 24 U4 1800. 20, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mrddje B & 0 B B B B a dg B dwin & B B B B @ a g
1 2399.50 55.13 74.00 -18.77 43.10 3148 6.56 3291 600 188 73 PENC 89.85 302 6.62 384 600 138 73 PEAC
10139992 30.44 54.00 -23.56 1831 3248 6.56 3291 6.8 158 73 AVERAGE 6426 3282 6.62 32.84 6.80 158 73 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FR340401A

Pol. Vertical Fundamental
mLeveI(d&Nlm] mLml{d&NIm]
114 LB
975 975
ki ki
i FCCPRT 1 i FCPRT 1
654 650
W, " r A o i Lt s l- T gty . ™ JliM-lMl ‘u ) '1 " AN
484 mww f . s
Peak 5 5
16.3 16.3
no I3 2362, 2388 M, 4 1000 1400, 1800, 2200. 3000
Frequency (MHz) Frequency (MHz)
Linit Ant Cable Preanp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mrddje B & 0 B B B B a dg Moo B & B B & ® B a dg
1 2339.9 55.31 74.00 -18.69 43.30 32.42 6.53 3294 6.00 308 163 PEAC 1 240000 95.99 ------ - 84,10 3282 6.62 3284 6.00 300 183 PEA
113399 30.52 54.00-23.48 1851 32.42 6.5 3294 6.8 380 103 AVERAGE 110200 TLIL e e 5931 3282 6.62 32.84 6.00 308 103 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mmemvnn) 1o L8481 (4BuVIm)
900 90
Tl FCCPART{5C] T FCCPARTAC]
Bl FOCPARTEC AT il FCCPARTFSC AT
1 B R — ‘ s fr i 1 , RS-
Peak [E— | i e
Avg 300 300
150 1,
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 430400 42.% 74.88 -31.84 6L1S 3419 9.4 6LB2 0.8 - --- PEAK 1 430408 43.29 74.80 -38.71 6L43 3419 9.4 6LB2 A8 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C50of C17
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Pol. Horizontal Vertical
1,,“Ltwel(dlm‘ﬂrn] 1o Level (dBuVim)
1050 105,
909 90
751 FCCPART15C] T FCCPART15C]
600 FCC PART FEC (VG g FCCPART f5C {AVG)|
450 ! Tl b Lo Mm& L 1 ey ot L H
Peak [ bsgtitinglarees” -
g Bl
Avg
150 1,
3000 6000, 9000, 12000, 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW e & B B o g Mol AW b & B B o g
1 4862.09 4237 74.80 -31.63 60.57 34.04 9.53 6L77 0.00 - --- PEAK 1 4882.00 4204 74.00 -31.96 60.24 34.84 9.53 6L77 8.00 - --- PEAK
1 73500 4489 7400 -19.91 SB.61 35.85 1L.69 62.86 .80 ---  --- PEAK 1 73308 473 7480 -3.27 58.25 35.85 1169 62.86 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C6 of C17
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Pol. Horizontal Fundamental
mLeveI(d&le] mLml{d&NIm]
114 LB
1
95 / \ 975
B3 B3
L FCC PART 15C] FCC PART 15C]
654 J \ 650
i, . JTpRT P o A} " wum " i oyt
! s ) sl et
s L1 — b
Peak Y Y
163 163
U4 U528 64 Ui64 4882 200 1000 1400. 1800. 20, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modbdjndin & Bl B B B B a g Mo din &6 B @ & B B a g
1 2489.14 5551 74.00 -18.49 43.89 32.29 G6.74 3261 6.00 122 80 PEA 1 248000 10.89 ------ - 88,43 .36 6.73 32.63 6.00 12 80 PEA
1 M9.14 3072 400 -23.28 1838 3229 674 3261 6.8 122 89 AVERAGE 1 M450.00 76,18 -----r --eee- 63.64 3236 6.73 32.63 6.80 122 B0 AVERAGE
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Pol. Vertical Fundamental
mLevel(dBnWm] mLevel{dBnWm]
114 LB
vs ﬂ w5 1
B3 B3
| FCC PART 15C] FCC PART 15C]
654 I l 650
/ 1
" ) b ot b B T A A
484 Lk Py st
Peak Y Y
16.3 16.3
un 528 ek 164 82 00 1000 1400. 1800 2200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modbdjndin & Bl B B B B a g Mo din &6 B @ & B B a g
1 2487.68 56.56 74.00 -17.50 44.88 3.3 G6.74 3262 6.0 408 165 PEAC 1 2480.00 96.66 ------ ------ 84,20 32,36 6.73 32.63 6.00 400 165 PEAK
1 M3T.e8 3171 5400 -21.29 19.29 3230 6.74 32.62 6.80 480 165 AVERAGE 1 M80.00 71T ----er oeeee- 5941 3236 6.73 32.63 6.0 408 165 AVERAGE
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Mode Harmonic
2400-2483.5_Bluetooth BR_GFSK_CH78_2480MHz
ANT
Pol. Horizontal Vertical
11"Le\re\ (dBuVim) 11ﬂle\lel (dBuVim)
1050 100
900 90.0
50 FLCPART 150 o FCC PART 15C
0 FCCPART15C 6] 0 FCCPARTTRC AV
550 i ZMM%AM 450 4 QMWWWMM
Peak i
300 00
Avg
150 150
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mrddjn B 0 G dh @ & B o i Moo @ BN Gh B 0 & o g
1 4960.00 42.66 74.00 -31.34 60.76 34.80 9.61 6171 0.0 - - PEAK 1 4960.00 41,70 74.08 -32.30 50.50 4.0 9.61 6171 0.0 --- - PEMK
1A 405 LB 975 SB.63 G LT GLET 080 - - PEAK 174000 404 7400 -09.80 5852 3590 ILT 6LOT BB -~ - PEAK
120Leve\(dBu\Hm] mLeveHdEume
1050 1054
100 0
T FCCPART 15C T FCCPART 15C
Peak il IR i
(WG) FCC PART1EC (AVG)
Avg
kil n
150 13l
18UUUU 19700, 214, il 4800, 25000 18000 19700, 2400, 23100, 24800, 200
Frequency (WHz) Frequency (MHz)
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Pol. Horizontal Fundamental
IHLMNMWH“ 1MLe\rel{dllll\ll'lln]
114 LB
915 “\ 915
ki ki
iy | FOPTISC i FOPWTIEC
654 \ 650
1 wa h
Bindbstarbrghasc s . el ol by
428 43 " g gt Il
Peak Y Y
16.3 16.3
no . 2362 388 M u 1000 1400. 1800 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modbdjndin & Bl B B B B a g Mo din &6 B @ & B B a g
1 235550 56.01 74.00 -17.99 43.85 32.53 6.55 3292 6.0 129 68 PEA 1 240000 95.74 ----ev -oooes 83,94 3282 6.62 3284 6.00 129 68 PEA
1139550 3122 54.00 -21.78 19.86 32.53 6.55 3292 6.8 119 6 AVERAGE 140200 78,95 - eeeee- 5915 3282 6.62 32.84 6.0 129 6 AVERAGE
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seammon 1as. FCCRF Test Report

Report No. : FR340401A

Pol. Vertical Fundamental
IHLevel(dl!ll\'lln] 1ML&W!I{dl!ll\v‘lln]
114 LB
95 \ 975
ki ki
iy | FOPTISC i FOPWTIEC
654 \ 650
1 1 - " \ Lo it hpnpipeh il
m m Mgty gt
Peak 5 5
163 163
m 13 6L, 1368, . L 1000 1400. 1800. 20, 3000
Frequency (MHz) Frequency (MHz)
Linit Ant Cable Preanp TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mrddje B & 0 B B B B a dg Moo B & B B & ® B a dg
1 236,12 55.43 74.00 -18.57 43.72 317 6.50 329 .00 189 PEAK 1 240000 101,83 ------ - 96.03 3280 6.62 32.84 6.00 108 109 PEAC
113612 30.64 54.00 -23.36 18.93 3217 6.5 3296 6.60 109 AVERAGE 1 M00.00 7704 e e 65.24 3282 6.62 32.84 6.00 108 109 AVERAGE
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seammon 1as. FCCRF Test Report Report No. : FR340401A

Pol. Horizontal Vertical
1,,“mel(m!u‘ﬂm] 1o L8481 (4BuVIm)
900 90
Tl FCCPART{5C] T FCCPARTAC]
Bl FOCPARTEC AT il FCCPARTFSC AT
6 arsttmamiin /8, | 6 ) oS
Peak TR T |4
Avg 300 300
150 1,
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modimde B B B B B 6w dg Medinds B bW B B B B o dg
1 430408 473 74.88 -32.27 %9.92 3419 9.4 6LB2 A8 - --- PEAC 1 430408 41,97 74.80 -32.03 6016 3419 9.4 6LR2 A8 - --- PEAC
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seammon 1as. FCCRF Test Report

Report No. : FR340401A

Pol. Horizontal Vertical
L,m“uml(ﬂ&J‘ﬂm] . Level (dBuVim)
1050 105,
900 900
751 FCCPART15C] T FCCPART15C]
il FCCPIRTC VG il FCCPIRT TG
150 1 N ..2 # " ™ f‘mw\.ﬁ 1, i i " " Wmnf\\ ,P’/m
=) eak [ o — mew-
g Bl
Avg
150 15,
3000 6000. 000, 12000. 15000, 18000 3000 fi000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Mrdunddn & BN Bh & B B o i
1 4862.09 4250 74.00 -31.50 60.70 34.84 9.53 6L77 0.00 == PEAK 1 4882.00 4180 74.00 -32.20 c0.00 34.84 9.53 6L77 8.00 - --- PEAK
1 73308 43.56 74.80 -30.44 55.88 35.85 1169 62.86 0.00 --- PEAK 1 73308 43.86 74.00 -38.14 5538 35.85 1L.69 62.86 .80 ---  --- PEAC
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seammon 1as. FCCRF Test Report Report No. : FR340401A

Pol. Horizontal Fundamental
IHLevel(dl!il\l'lln] mLml{d&NIm]
114 LB
1
95 ( \ 975
B3 B3
I FCC PART 15C] FCC PART 15C]

65,& j \ ﬁﬂﬂ

A h Y Mk " e NJ ! ! — . L ot A
88 1838 e T ” P )

Peak Y Y
163 163
U4 U528 64 Ui64 4882 200 1000 1400. 1800. 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Modbdjndin & Bl B B B B a g Mo din &6 B @ & B B a g
1 2493.04 55.39 74.00 -18.61 42.98 32.26 6.75 3260 6.0 263 43 PEA 1 2450.00 9892 ------ - B6.46 3236 6.73 32.63 6.00 283 45 PEAK
1 49304 30.60 54.00 -23.40 1819 32.26 6.75 32.68 6.8 263 45 AVERAGE 1 M80.00 7413 ---eer oo 61.67 3236 6.73 32.63 6.80 263 45 AVERAGE

Sporton International Inc. (Kunshan) Page Number : Cl4 of C17

TEL : +86-512-57900158
FCC ID: IHDT56AL8
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Pol. Vertical Fundamental
IHLevel(dl!il\l'lln] mLml{d&NIm]
114 LB

1
95 / \ 975
B3 B3
I FCC PART 15C] FCC PART 15C]
65‘9 1 \ ﬁﬂﬂ
» Ak Aot e / . t . . ;i Moo ]

443 T i 44 R b B

Peak Y Y
163 163

U4 U528 64 Ui64 4882 200 1000 1400. 1800. 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modbdjndin & Bl B B B B a g Mo din &6 B @ & B B a g
1 2488.73 55.08 74.00 -18.92 42.66 32.29 G6.74 3261 6.0 308 169 PEAK 1 2480.00 99.31 ------ -oooe- 86,85 3236 6.73 32.63 6.00 300 169 PEAK
1 M8.73 30.19 54.00-23.71 17.87 3229 6.74 3261 6.8 380 169 AVERAGE 1 M80.00 74,52 ---eee seeee- 62.06 3236 6.73 32.63 6.0 308 169 AVERAGE
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seammon 1as. FCCRF Test Report Report No. : FR340401A

Pol. Horizontal Vertical
L,m“hwﬂl(dlm‘ﬂm] . Level (dBuVim)
1050 105,
900 90,
751 FCCPART15C] 1 FCCPART15C]
600 FCC PART FEC (VG g FCCPART f5C {AVG)|
5 - " st [ I I A,
Peak Pt ARk Uit
g Bl
Avg
150 15
3000 6000. 9000. 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Mrdunddn & BN Bh & B B o i
1 4%60.09 4230 74.80 -31.7¢ co.40 34.00 9.61 6L7L 8.00 - --- PEAK 1 4%60.09 4250 74.80 -31.50 c0.60 34.00 9.61 6L7L 8.00 - --- PEAK
1 7M9.00 4419 7480 -19.81 55.57 35.92 IL77 6247 0.0 ---  --- PEAK 1 7600 43.87 7400 -38.13 5825 35.92 IL77 62.47 0.0 - --- PEAC
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SPORTON LAB.

FCCRF Test Report

Report No. : FR340401A

Pol. Horizontal Vertical

80 Level {dBuV/m) Level (dBuVim)

- FCC PART15C FCC PART 15C

b |

a00—1 0,

§
B i
30.0 ; 7 " MWM PP T2 R . a‘.mu.\ MMWWMW
Py, M 3, gt 0 o b

- / TR R AT ST ™ WW w
Peak 0

10.0 1
Avg 09

100 |

30100, 200. 300, 400 500. 600. 700. 800, 900. 1000 30 100, 200 300 400 500. 00, 700 800. 900, 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
WHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cn deg WHz dBuV/m dB dBuV/m dBu¥  dB/m dB dB cn  deg

1 114.39 23.59 -19.91 43.50 37.06 17.27 1.43 317 -—  -— Peak 1 5378 26.48 -13.57 40.00 44.59 13.65 0.76 3252 ---  --- Peak

? 222.06 25.28 -20.72 46.00 39.92 15.52 2.01 3217 -—-  --- Peak 2 104.69 26.69 -16.81 43.50 40.93 16.55 1.38 3217 ---  --- Peak

3 389.87 20.13 -25.87 46.00 28.16 21.55 2.66 32.24 -  --- Peak 3 223.03 22.27 -23.73 46.00 36.79 15.63 2.02 3217  ---  --- Peak

4 610.06 24.85 -21.15 46.00 27.94 25.94 3.34 32.37 - - Peak 4 470.38 22.79 -23.1M 46.00 29.00 23.46 2.93 3260 ---  --- Peak

5 740.04 28.36 -17.64 4600 28.95 27.91 3.68 3218 - - Peak 5 620.73 27.45-18.55 46.00 30.35 26.09 3.37 3236 --- -~ Peak

b 873.90 29.59 -16.41 46.00 28.07 29.20 3.98 31.66 - - Peak 6 881.66 30.35 -15.65 46.00 28.7% 29.17 4.00 31.61 ---  --- Peak
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Appendix D. Duty Cycle Plots

DH5 on time (One Pulse) Plot on Channel 39

Spectrum Analyzer 1
Swept SA d + Q

KEYSIGHT Input RF Input Z: 50 0 #Atten: 10dB |PNO: Fast #Avg Type: Power (RMS| Select Marker
Coupling: DC Corr CCorr Gate: Off Trig: Free Run WW
Align: Off Freq Ref: Int (S) IF Gain: Low

Sig Track: Off PPPPPP

1 Spectrum

Scale/Div 10 dB Ref Level 106.99 dBuV

Search
Trace 1 Pass

Pk Search

Config
Delta (&)

Properties
Fixed

Marker

o Function

i
Delta Marker
Center 2.402000000 GHz Span 0 Hz (Reset Delta)
#Res BW (CISPR) 1 MHz Sweep 10.0 ms (1001 pts)| \parker Table Counter
5 Marker Table \ On
off

Mode Trace Scale X Y Function Function Width Function Value Marker Settings
N 1 t 5.480ms  84.22dBUV ( Diagram
A1 1 t (A) 2.880 ms (A) 0.03381 dB

Al 1 t (&) 3.750 ms (A) 0.01764 dB All Markers Off

Couple Markers

Marker—

oo AN

On
Off

N =l ? B

DH5 on time (Count Pulses) Plot on Channel 39

Spectrum Analyzer 1 8+
Swept SA

KEYSIGHT |Input: RF Input Z: 50 Q #Atten: 10 dB PNO: Fast #Avg Type: Power (RMS|
Coupling: DC Corr CCorr Gate: Off Trig: Free Run WW
Align: Off Freq Ref: Int (S) IF Gain: Low
Sig Track: Off PPPPPP
1 Spectrum Annotation
Scale/Div 10 dB Ref Level 106.99 dBpV Normal

Auto
Trace 1| Pass Man

Sweep / Measure
Continuous
gle

Center 2.402000000 GHz
#Res BW (CISPR) 1 MHz

Apr 29, 2023
.= k’ (Q - ? ZEQO:CIZAM

Note:

Span 0 Hz
Sweep 100 ms (1001 pts)

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. DH5 has the highest duty cycle worst case and is reported.
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